

Testing report, reflective tape, commercial grade

Unit: cd/lxm²

| Observation Angle | Entrance Angle | Measured Value | | | Standard Value |
|-------------------|----------------|----------------|----|----|----------------|
| | | Y4 | Y5 | Y6 | White color |
| 12' | 5° | 43 | 40 | 39 | 35 |
| | 30° | 23 | 26 | 26 | 18 |
| | 40° | 12 | 16 | 15 | 7.0 |
| 20' | 5° | 33 | 31 | 29 | 25 |
| | 30° | 19 | 20 | 18 | 12 |
| | 40° | 11 | 11 | 13 | 6.0 |
| 2° | 5° | 9 | 10 | 7 | 4.0 |
| | 30° | 6 | 7 | 9 | 1.8 |
| | 40° | 5 | 6 | 5 | 1.0 |

LRV Test Results

| Material/Colour | Av. LRV | Range |
|-----------------|---------|-------|
| H6601R (Red) | 14 | 2 |
| H6601O (Orange) | 41 | 3 |
| H6601Y (Yellow) | 65.25 | 2 |
| H6601V (Green) | 41 | 4 |
| H6601B (Blue) | 7 | 2 |
| H6601W (White) | 85 | 0 |
| H6601G (Brown) | 15.7 | 0.88 |
| H6601D (Black) | 0 | 0 |
| H6601D (Yellow) | 62 | 2 |
| H6601A (Red) | 13.5 | 1 |
| H6601A (White) | 84 | 0 |

*The test procedure follows Lucideon In House Test Method WW22, and complies with the requirements of
BS.8493:2008+A1:2010.*

All the above data is for reference only.

©Heskins LTD 1997-2022